
TD 
746 
$484 
1 998 

55 @6305“ iii 
m Wig 

A STATUS REPORT OF SEVERN SOUND 
SEWAGE TREATMENT PLANTS ACHIEVING AND MAINTAINING 

REMEDIAL ACTION PLAN EFF LUENT OBJECTIVES 

APRIL 1998 

Prepared for 

THE SEVERN SOUND REMEDIAL ACTION PLAN 
AND ENVIRONMENT CANADA 

Prepared by 

WATER TECHNOLOGY INTERNATIONAL CORPORATION 
a division of Conor Pacific Environmental Technologies Incorporated 

Burlington, Ontario



I 

FINANCIAL SUPPORT 
This study was funded by Environment Canada through the Great Lakes 2000 Cleanup Fund 
(GL2000 CUF). 

Great Lakes 2000 Cleanup Fund 

Environment Canada’s Great Lakes 2000 Cleanup Fund supports development and implementation 
to restore beneficial use in Canada’s 16 Area’s of Concern. The Cleanup Fund has provided about 
[...]
key focus for operators to achieve and sustain a 0.3 mg/L phosphorus objective is to 
control sludge mass in the process to achieve less thanlO mg/L TSS in the final effluent. 
This target is especially important for plants without tertiary treatment.

20



Figure 5: Midland STP Monthly Average Performance for 1997
~ Midland STP 

Average Monthly Plant Flows (1997) 
20000 

15000 

10000 
Flow 

(m3ld) 

01 O OO

O 

Month 

Midland STP 
Average Monthly TBOD5 (1997) 

_. 

Concentration 

(mg/L) 

0
- 

N
u 
A 
(II 

0) 
N 
an 

(O

O ~~ Jul Aug 
Month 

"Month Avg. Flow T35D5 Tss TP TP load ‘ 

1997 m3/d mg/L mg/L mg/L kg/m 
Jan 11207 5.5 3.6 0.13 45 
Feb 11784 2.5 3.3 0.13 43 
Mar 12284 6.0 6.0 0.11 42 
Apr 13464 1.0 7.2 0.31 125 
May 10328 5.8 5.5 0.14 45 
Jun 9475 2.8 5.5 0.25 71 
Jul 8920 4.7 2.8 0.11 30 
Aug 8525 4.2 3.8 0.11 29 
Sep 8679 0.8 t 2.3 0.12 31 
Oct 9660 2.0 4.9 0.07 21 
Nov 9587 4.3 4.7 0.23 66 
Dec 8971 5.6 5.6 0.39 108 M. 10240 3.8 4.6 0.18 657 

21 

Midland STP 
Average Monthly T33 (1997) 

.3 

Concentration 

(mg/L) 

0 
-| 

N 
(a, 

5 
U! 

0) 

\l 

03 

(D

O 

Month 

Midland STP 
Average Monthly TP (1997) 

0.5

g E 0.4 
'5 

0.3 

g 0.2 

g 0.10
O 

Month 

Midland STP 
Monthly TP Loading (1997) 

150 

100 

50 
TP 

Loading 

(kg/m) 

Month



The reported monthly average phosphorus concentrations reported for 1997 achieved the 
RAP phosphorus objective of 0.3 mg/L in all months except April and December when the 
concentrations were 0.31 and 0.39 respectively. The annual phosphorus loading of 657 
kg/y is below the 1,992 kg/y RAP objective and 2,387 kg/y less than the 1989/90 reported 
loading of 3,044 kg/y. Plant upgrades and commissioning of new unit processes made it 
very difficult for operators to maintain a consistent process control program in 1997. 

6.3 Data Checks 

Data verification checks were carried out on-site with operational staff to verify reported 
plant data. The data checks included reported versus projected flows, BOD5 loading, 
chemical dosing for phosphorus removal and a sludge accountability analysis. The 
detailed calculations are presented in Appendix 3. 

As a result of the on-site data checks, the following conclusions were made: 

0 The sludge accountability analysis, which compares the reported against the projected 
sludge produced, was within +/- 15% therefore, the reported data probably reflects 
true plant performance. To close the sludge accountability analysis a projected 
influent BOD5 concentration was used. The reported BOD5 did not compare to 
typical values. 

0 Reported flows are significantly higher than projected based on population served. 
The Town has combined sewers which probably accounts for the higher than expected 
flows. 

6.4 Design Capability 

The capability of the existing plant to treat current flows and achieve the effluent 
objectives was evaluated using a Performance Potential Graph (PPG). The graph 
evaluates the capability of the existing major unit processes to meet the RAP effluent 
objectives. The evaluation is based on a review of plant drawings, equipment information, 
performance data as well as operation and maintenance practices. 

The major unit processes included in the evaluation are shown in the left-hand column. Unit 
processes are rated based on experience against a combination of design and operational 
parameters. The horizontal bars in the Performance Potential Graph represent the estimated 
capacity for the parameters associated with each major unit process. Vertical lines indicate the 
current and nominal design flows for comparison relative to the estimated capacity. A 
projected influent and primary BOD5 concentration was used to. calculate BOD loading and 
oxygen availability capability of the Midland plant.

22



----—-I------l------ 
Figure 6: Midland STP Performance Potential Graph 

Flow, m3/d onventlona 0 5000 10000 15000 20000 25000 
Rated Cap. m3/d 

Primary SOR, m3/m2/d 12,684 

Aeration VHRT, h 11,472 

Aeration BOD5 Loading. kg/m3/d 
0.5 28,680 

Oxygen Availability, kg 02/kg BOD 8347 

Secondary SOR, m3/m2/d 24,120 

Chlorine Contact. min 20,529 

Anaerobic Digestion,d 15,040 

Sludge Disposal On Demand HaL lage- 10,240 

Current Design 
10,240 m3/d 15,665 m3/d

23



The Midland PPG shows that under current reported loading, the oxygen availability to remove 
projected BODS loading is marginal. Plant staff have completed comprehensive testing to 
detemiine current capability and are planning to upgrade the mechanical aerator capability over 
the next six years. All other major unit processes are capable of achieving the RAP effluent 
objectives under current loading conditions. There is a need to confirm true influent and 
primary effluent BOD5 loading for BOD loading and oxygen availability capability. 

6.5 Summary 

Midland operators have achieved and maintained the RAP phosphorus objective of 0.3 
mg/L in all but two months in 1997. Plant upgrades and commissioning of new unit 
processes and control impacted the operator’s ability to maintain a consistent process 
control program. The reported phosphorus loading of 637 kg/y is less than the RAP 
phosphorus load objective of 1992 kg/y. This represents a major phosphorus loading 
reduction from 1989/90 when the reported loading was 3,044 kg/y. 

The data checks carried out on-site with the plant operator focussed on issues to improve 
process and performance monitoring to ensure reported information reflects true plant 
operation and performance. The sludge accountability analysis indicated that the reported 
data probably reflects true plant performance. To close the data, a projected influent and 
primary effluent BOD was used. In the following section, follow-up activities are 
suggested to improve process monitoring and enhance awareness of plant needs. 

The plant capability to treat current flows was evaluated using the Performance Potential 
Graph, which evaluates the major unit processes to achieve the RAP effluent objectives. 
The aerator capability to provide oxygen to treat the reported BOD5 loading is marginal 
but staff, are planning to upgrade the aerator capability over the next six years. The other 
major unit processes are capable of achieving and maintaining the RAP objectives under 
current loading. 

6.6 Recommendations 

The following recommendations are based on the findings of the on-site data review with 
plant operators and a review of design capability based on current plant loading: 

0 Implement aerator upgrades as a priority activity. 

0 A review of current sampling and analysis practices should be carried out for the 
influent and primary effluent BOD to determine if they reflect true plant loading and 
unit process removal.

'

24



Continue to check ratio of influent TSS:BOD5. The current ratio is higher (2.1) than 
typical (0.8 — 1.2). . 

Continue to monitor the difference between reported and' projected flows (currently 
reported is 38% greater than expected). Develop a strategy to systematically reduce 
combined sewers and inflow/infiltration to preserve plant capacity. 

Obtain water consumption rates from the Town to check population serviced and 
projected hydraulic plant loading (i.e. 70 — 90% of daily water consumed should reach 
the plant). Determine magnitude of combined sewer problem. 

Check the population of the Town and recalculate the data checks for anticipated 
loading if the population number is different from what was used. 

Check plant flows for 1997. The flow used on site for data checks was 11,400 m3/d 
and follow-up data reported the average day flow as 10,240 m3/d. 

Review the sludge accountability analysis, data checks and discuss with operators and 
manager.

25



7.0 MAIN ST. PENETANGUISHENE STP 

The Main St. STP is a modified conventional activated sludge, tertiary filtration plant with 
a nominal design flow of 4,545 m3/d servicing an estimated population of 5,831 people. 
The plant C of A requires the plant achieve a monthly average effent quality of 15 mg/L 
for BOD5 and T88 and 0.2 mg/L TP. The RAP effluent phosphorus objectives are 0.10 
mg/L and a loading to the receiver of 166 kg/y at nominal design flow. Table 4 
summarizes key information for the Main St. plant. 

Table 4 Key Information for Main St. Penetanguishene STP 

Plant Name: Main St.WPCP Contact name: John Boucher 
Plant Owner: Town of Contact number: 705-549-8784 
Plant . Mark Scott Hook Fax number: 705-549-3743 

serviced: 5 1 

Nominal flow: 4.545 1000 /d 

RAP Effluent 
Concentration: 0.10 

166 at 

T of Plant: 
Modified Conventional Activated 

Aeration Basin: 
Aeration volume = l 160 
Blower or aerator = 60 
T of aeration: fine bubble 

. selector tank 

Clarifier: 
Surface area = 402 

= 3.6 m 
T Treatment: 

sand filters l0 
Flow .13 l /d 

T of = 2 aerobic 
Combined Volume = 2824 

Volume = 2824 
Means of = contract 

Disinfection: 
Sodium 
Contact chamber = 120 

Effluent 
lnfluent/Effluent: 24 hr 

TP outside lab effluent influent 

Comments: 
Plant in 1993. 
Dual chemical addition 
Automated control SCADA

26



7.1 Key Activities 

A September 1991 report by XCG Consultants provided analysis and upgrade 
requirements for the eight Severn Sound STPs to achieve a higher level of phosphorus 
removal and a review of proven and innovative technologies to determine maximum 
phosphorus removal achievable on a consistent basis from the plants. During the study, 
the plant consisted of two contact stabilization plants designed to treat an average daily 
flow of 3000 m3/d. An environmental study had been completed which proposed that the 
existing plant be converted to a modified conventional activated sludge plant. The plant 
reported a total phosphorus of 0.58 mg/L at an average day flow of 2,574 m3/d in 1990. 
To achieve and sustain the RAP phosphorus objective of 0.1 mg/L, the report 
recommended effluent polishing by filtration, dual point chemical precipitation of 
phosphorus, a solids contact clarifier and anionic polymer addition upstream of the filters 
for the Main St. STP. The estimated capital cost was $2,270,000. 

A two-phase sampling study was carried out in March and April 1991 by Rupke and 
Associates. The study indicated that the effluent actual BOD5, T88 and TP were 
significantly higher than were being reported over the same period. Combined effluent 
data from the plant and lift station bypass flow was used to determine loading to the 
receiver and it was projected that the phosphorus loading could be twice the reported 
loading to the receiver. 

A modified conventional activated sludge plant was built and commissioned in 1993/94 
with two aeration tanks, two secondary clarifiers, solids contact clarifier, ten up-flow sand 
filters, chemical addition facilities, modifications of the two existing plants to aerobic 
sludge digesters and a SCADA monitoring and control system. 

7.2 Current Performance 

Figure 7 is a summary of 1997 reported performance (on a monthly average basis) for the 
Main St. STP. 

Average monthly plant flows for 1997 were below the nominal design flow of 4,545 m3/d 
in all months except April when the reported average flow was 5,240 m3/d. The average 
daily flow of 3,939 m3/d is 87% of nominal design flow and is 1,365 m3/d greater than the 
1990 average daily flow of 2,574 m3/d. 

BOD5 and T88 reported monthly average concentrations were below 5 mg/L in 1997. 

The reported monthly average phosphorus concentrations reported for 1997 achieved the 
RAP phosphorus objective of 0.1 mg/L in all months except December when the 
concentration was 0.12. The annual phosphorus loading of 78 kg/y is below the 166 kg/y 
RAP objective and 522 kg/y less than the 1989/90 estimated loading of 600 kg/y.

27



Figure 7: Main St. STP Monthly Average Performance for 1997 

Main St. Penetanguishene STP Main St penetanguishene STP 
Average Monthly Plant Flows (1997) Average Monthly T35 (1997) 

8000 10 
7000 A 9 

A6000 § 9} 
‘a’ 5000 I; 6 
E4000 8 5 
33000 .E 4 
E 2000 8 g 

1000 g 1 

o 0 
Month Month 

Main St Penetanguishene STP 
_ 

Main St. Penetanguishene STP 
Average Monthly TBOD5 (1997) Average Monthly TP (1997) 

A13 0.5 

E g 
30.4 

§ 3 .5 
0.3 

g 4 E 02 C 3 c ‘ 

g 2 8 0.1 
o 1 g 

0 
Jun 0 
Month Month 

Month Avg. Flow Tsoo‘s' ITS TP TP load 
339:7 

“ 
"‘3’; mg”; “9’1"; Main St. Penetanguishene STP 

Feb 4307 4.0 24 0.05 6 
' Monthly TP Loading (1997) 

Mar 4467 2.4 1.8 0.06 8 15 
Apr 5240 2.1 2.3 0.03 5 g 
May 4318 2.1 0.9 0.05 

7 
8 910 

Jun 3725 2.0 1.9 0.03 3 E 
Jul. 3527 1.2 0.5 0.05 5

5 Aug 3470 0.7 0.3 0.05 5 Z Sep 3141 0.5 
' 

0.3 0.02' 2 '- 

Oct 3501 0.5 1.4 0.05 5 ° 

Nov 3621 0.8 1.1 0.04 4 MOMh 
Dec 3535 0.6 1.7 0.12 13 
Avg. 3939 1.6 1.4 0.05 78

28



7.3 Data Checks 

Data verification checks were carried out on-site with operational staff to verify reported 
plant data. The data checks included reported versus projected flows, BODS loading, 

‘ chemical dosing for phosphorus removal and a sludge accountability analysis, The 
detailed calculations are presented in Appendix 4. 

As a result of the on—site data checks, the following conclusions were made: 

0 The sludge accountability analysis, which compares the reported against the projected 
sludge produced, was within +/— 15%. Therefore, the reported data probably reflects 
true plant performance. To close the sludge accountability analysis a projected 
influent BOD5 concentration was used. 

0 The BODS loading to the plant is lower than expected. The influent TSS to BOD ratio 
of 1.6 is higher than the typical of 0.8 to 1.2. 

0 The difference between reported and projected flow is 1,269 m3/d. Combined sewers 
are likely the main cause for the high hydraulic loading. Systematically reducing the 
inflow/infiltration will improve plant capability. 

0 Currently there is very little data for secondary effluent to monitor and control system 
performance. 

0 The current chemical addition for phosphorus removal is higher than projected. 

7.4 Design Capability 

The capability of the existing plant to treat current flows and achieve the RAP effluent 
objectives was evaluated using a Performance Potential Graph (PPG). The graph 
evaluates the capability of the existing major unit processes to meet the RAP effluent 
objectives. The evaluation is based on a review of plant drawings, equipment information, 
performance data as well as operation and maintenance practices. 

Figure 8 is the Main St. Performance Potential Graph. The major unit processes included in 
the evaluation are shown in the left-hand column. Unit processes are rated based on 
experience against a combination of design and operational parameters. The horizontal bars in 
the Performance Potential Graph represent the estimated capacity for the parameters associated 
with each major unit process. Vertical lines indicate the current and nominal design flows for 
comparison relative to the estimated capacity. A projected influent BOD5 concentration was 
used to calculate BOD loading and oxygen availability capability of the Main St. plant.

29



Figure 8: Main Street STP Performance Potential Graph 
O 1 1e L M d f a m Flow, m3/d "’_——”—“— 0 1000 2000 3000 4000 5000 6000, 7000 8000 ' 

I 

g 
1 

i } g 
} 

: § } 

Rated Cap. d 

Aeration HRT, h 4,640 

Aeration BOD5 Loading, kg/m3/d o 5 5,523 

Oxygen Avai'ab‘my' “9 02"‘9 BOD —1 5 5,507 

Se°°”da’VS°R'm3’m2’d __24 9’6“ 
13,651 Tertiary Fi'ters' "‘3’m2’d __294 

C“'°”“ec°“‘a°""“” ——30 ' 59769 

Ae'°b‘°°‘ge$“°”'d —_15 14,968 
S'“dge s‘°'age’°‘sp°sa' __0n Dfmand Haulage 

Currentl 
1 

Design 
3,939 m3/d 4,545 m3/d 

3,939

3o



The Main St. PPG shows that under current reported loading, the major unit processes are 
capable of achieving the RAP effluent objectives. There is a need to confirm true influent 
BOD5 concentration for BOD loading and oxygen availability capability. 

7.5 Summary 

Main St. operators have achieved and maintained the RAP phosphorus objective of 0.1 